-9 <

gs0°g
§50°G
QLO"S
0e0'q
080°g
0g0'q
0s0°g
080°g
080’
080°g
080°S
090G
090°g
080'%
080°8

dodD

ST, o Rk - 1o 0} adig isneyxy ‘durern
Py I N e e iy e I i 1SnEyxg “ITHN
I R 1P |
............ adig el 03 delyg pue duey “np
...... adig TieL @ dexig pue dwer) ‘Iaysemyoe]
Pttt tadig el 0) denyg pue dwe[d Yyog
s+ qroddng Jesy adid (1EL ‘denig pue dwed
............... awerg 0} deqig m.n._nm IEL J_...—._—
seces s aupag o denyg adig [IBL ‘I9YSEANOOT

swesy 03 deqyg Woddng Tesy adid [1BL ‘@IEld
.............. swelg o) dexjg adig (el ‘1o
Ced e aaaae s adra el 0} JA[NY ‘dmE()
........................ Ia1Iny .,._.H._unnﬂm

........ jayoelq awerd o} jroddng Japym ‘1N
*** jayoelg eweld o} jroddng Ieppmpy ‘IausesiEld

HINVN 1HVd

1E
0g
62
a8z

LT

98
SZ
i
EZ
44
1z
0z
61
81
LT

AHA

090°g
090°g
09075
090°g
090°g
050°S
080°g
050°g
0S0°S
0%0°g
0%0°S
0%0°S
0¥0°g
0v0°S
0F0’g
0%0°S

dNOoYD

< <

ot jeyoeag swerd O Joddng Japmiy fIaySEmy20]
38 cn * * jajoeadg @wWetd o) jroddng Jarymy .:.Qm—

...... CIC

Tror et gleaq 0 I[N ‘jayorlg

...... *eore e samprg 0] 19Y2RIG JATNN f0d
......... BUWEI{ 0] JaX0BIH JIS[JNN ‘Iaysemyd0]
..... - <+ - sdmepy 0y Jeduey adig 1sneyxg Jog
*+r o cFuisnoy [eaymLly o] adig isneyxy ‘radueq

"

* - 1aduey adig 1SnExY ‘dwer)

v dmern 03 zadueq adig jEneyxy ‘laysesndo]

durern 07 Jaduey adid 19neyxT “Inp
----------------- -H.-hmﬂ_..-m—.._ﬂu mw .um_-.._..ﬂ-._...—nm ._mwAH._”HH
................. ﬂinm.mu._.-.m—hu ﬂ.w .-m—._ﬂ-._..—nm .m-n._._.nH
profiue o) adig Isneyxy ‘Jnuyao]

PIOJIUER 03 adid ISNEYxE “Jaysen

+ st (zapuf[dn §) profuepy o} adig isneyxy ‘prig

..

v e

pIOIUEIY 0} adig 1sneyxd ‘yog

VN IHVd

M3IA Q3dOTdXI—HIANITAD ¢ ANV F—WILSAS LSAVHXI—L-§ J4NDI4

91
51
1
1
A
1T
01

— & & =H W W = o

ol
53]
b

30




o ﬂ-m--r-—r -

EXHAUST 5
FIGURE PART P;ﬂciﬁ
. NUMBER GROUP, PART MAME and DESCRIPTION NUMBER | MODEL
513|514
5.000 - EXHAUST MANIFOLD (INCL. HEAT VALVE)

3-1-8 3T T R b R e o i bt s oWy o ¥ adms o o o o 208889 1
d-2-11 b L T e e i o e L P . 208888 1
3-1-11 Stud, 3/8"-16 x 3/8"-24 x 2 1/8" .. ..... R T o e TR e Ay P 2 208894 2
d=1-12 Stud, 3/B"-16 x 3/8"-2d x 1 1/2" . . .. ... « e el 208895 3
3-1-10 Stud, 3/B-16 x 3/8"-2d x 1 3/4" . . ... ... e R AT 208896 2 2

3-2-4 Stud, 3/8"-16 x 3,-"'3“ 24 x 1197180 L AL e SPTeh e 14 h kb 056 B 8

Retainer. . . .. : R . ul it R e - e L e i [ FR P R 208900 2
3-2-10 Retainer. . . . K PR PR PR st s b e s 208899 g
3-2-12 Flatwasher, 13;"32" T Ty PP - o & L T i i g Ly 247 2
3-1-13 e e P Aot b i Ll ! R et e 2068%8 T 10

3-1-9 Gasket (to Eluuk] ............................ N L L 208891 1

3-2-3 Gasket {to BIlocK) . . . v v o i v v v e i s v s mee s nna e T o i ey oy P 208890 1
3-1-20 Gasket (to Intake Manifold) . .................. v D R 208803 1

3-2-6 Gasket (to Intake Manifold) . ............ P PP o . 1is ' iyt G 208892 1

R e B e SO o P Fr - LSRR S e i A 212334 1
Consists of:
1 - 208891 Gasket, Intake and Exhaust Manifold to Block
1 - 208803 Gasket, Intake to Exhaust Manifold
1 - 209573 Gasket, Exhaust Pipe Flange
1 - 212009 Gasket, Carburetor to Intake Manifold

L€ =T T D e s, o e el I 1005 L P i b B i 212335 1
Consists of:
1 - 208890 Gasket, Intake and Exhaust Manifold to Block
1 - 208892 Gasket, Intake to Exhaust Manifold
1 - 209573 Gasket, Exhaust Pipe Flange
1 - 212008 fasket, Carburetor to Intake Manifold

5.010 - EXHAUST MANIFOLD HEAT CONTROL

3-1-14 T L P Eui, Ehh oy el et et e AT L R e e e T 2089032 1

3-2-1 B L e R o 13 et s DN SRR 12 . 3 E o B S B T 208901 1

3-1-1 b1 i e R, - oo o e R R AL RS e S B 208904 1
3-3-24 1 R o et o e e e e R Rt b 208903 1

3-2-8 Bushing . . ...... i R 5 . e A R PR e |~ 2 oo 208905 | 2| 2

3-1-5 TR a1 e =t 0 SR P = L S 208907 1
3-2-23 Thermostat ............ aoan et n n e aeie e R Sl TR e 2089086 1

d=1-4 Woashenkir . - Bal ., 0. P el R o e e ) -y s P et 208908 1 1

5.020 - EXHAUST MANIFOLD HEAT CONTROL VALVE COUNTERWEIGHT

S-1-3411& Counterweaight . Mo, L 050, G20 L L R ey 208909 | 1| 1

3-1-3 T R e R T S L e . e AR o & b i 208910 1 1

3-1-1 Screw Mo. 10-24 x 3,.-"4" Rd L T b s Tl ety o o 959 1 1
3-2-21 N N L A T i s e T i e T e 178 1 1nil
3-3-25 Bracket. 3 T o e R, L S AR < e et e R e 208911 1

3-1-6 CIIEE 0 A 0 R il -, o PR s P T £ . o 1 0 e e 4 o SR, 208913 1
3-2-18 LD & o e Ty i L PR e v A L R T T ey T 208912 1

5.040 - EXHAUST PIPE

8-1-5 Plper . ah oo FE LA £ TR e o 13 e .00 IR R e £ 2087356 1

2-1-6 Bipass s e e S L P Gl e e en iR 209736 1

5-1-2 L R R L Rt o, L S e 208897 1

5=-1-1 Bolt, 3/8"-24 x 1 1/2" Hx. Hr:l ............................ 494 Ll (R )

G-1-4 Locknut . . ..... ) e T R o e it s g ot e L R e 200737 L e

§-1-3 e A e ey T Ty o 7 S ol ST P, O ey e s e e e R - - 208573 1 1

*As Required

31

T ———

e m i S,




EXHAUST
USED
FIGURE PART | per car
NUMBER GROUF, PART MAME and DESCRIPTION NUMBER | MODEL
513|514
5.050 - EXHAUST PIPE HANGER
5-1-10 Hanger ........ B B O R P A R B e o i g e, 209738 1 1
5-1-9 1 10 P A N T P T e S A e o & B G T e 209739 1 1
5-1-11 Bolt, 5/16"-18x 1" Hx. Hd. . .o oo v v v v nnnnss P30 T e o e T35 1| 1
5-1-8 Lockwasher, 5/16" Ext. Tooth. . . . . v o v c v et i i maeaa s 8. 348 1 1
5-1-7 TG [ A TR L L or s I AT LN, 206 | 1| 1
5.055 - EXHAUST MUFFLER
5-1-30 e AT o e o By PO AT R T s L Ty AR o A e Ao oL 209740 1 1
5-1-31 Clamp, Exhaust Pipe to Muffler . . . ... ... ............ A Eoanang 209741 1 1
5.060 - EXHATUST MUFFLER BRACKET AND CLAMP
f-1-14 Bracket (o Frama) . ... .. cuovcucvessvnann SRR L E Y P e A 209742 1 1
5-1-13 Bolt, 5/16"-24 x §/8" Hx. Hd. . .. . oo v v v vnmnn s PR R T e o 214 2| 2
§-1-12 Lockwasher, 5/16" Ext. Tooth . . . . ... . vt 348 | 2| 2
5-1-19 Support ... ..... e lmclED pd Blnd oeld Bacid Mk rlq RN Gy e 209743 1 1
5-1-15 Bolt, 5/16"-18 x 3/4" Hx. Hd. .. [ ] ..... SEreT i Ei G0 S 183 | 2| 2
§-1-16 Lockwasher, 5/16" Ext. Tooth . . b | R e G DT ol D 348 | 2| 2
§5-1-17 Flatwasher, 5/16" Sm. . .. .... |Bracket | .. ... ... v, 225 | 2| 2
5-1-18 e T [0 2 L R ARt e (i ¢ Gl N e = P L 206 2| 2
5-1-20 Clamp (to Tail Fipe). . . . . o v it e o n s as et ammn et oewaa BB L o 200744 1 1
5.070 - TAIL PIPE
5-1-29 Pipesttaes g . o TR Ohinite A - 0o ok gl L S e Y e o ! 2125816 | 1| 1
5.080 - TAIL PIFE REAR SUPPORT
5-1-25 Clampiand!Straps. - - - - - o e a e RN o e o L 209745 | 1 1
5=1-26 Bolt, 5/16"-18x 1 1/8" Hx, Hd. . . .. ... .. R o S D e 1 o Jap | 1| 1
5=-1-2T Lockwasher, 516" Ext. Tooth . . .. ... 00 v v s o P e e s e e 348 1 1
5-1-28 el LS R - S o S S ey S e A 205 | 1 1
5-1-22 Plate, Strapto Frame . .........c0.o.t. R R U e 207520 1 1
5-1-21 Bolt, 5/16"-18 x 1" Hx. Hd. . .... ... cvevnrnnernnnnnsonnn T38| 1| 1
5-1-23 Lockwasher, 5/16" Ext, Taoth . . .. ... . o vs v rsan o, 38| 1| 1
5-1-24 T YR TE E) s e, s S e R T 206 | 1] 1

32




	kfpm580030.jpg
	kfpm580031.jpg
	kfpm580032.jpg

